
CHAPTER 5 
 

PRELIMINARY DESIGN OF PUMPING STATIONS 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-1, Feasibility Study for Lucknow City, Part I, Sewerage Scheme

 

5-1 

CHAPTER 5 PRELIMINARY DESIGN OF PUMPING STATIONS 
 
5.1 SEWERAGE DISTRICT III 
 
A pumping station is proposed on the left bank of Gomti River at the tail end of Mohan Meakin nala in 
District III. UPJN proposed this pumping station to convey the sewage from part of District III to 
existing TGPS. However, this proposal has been modified during the F/S, which is explained in the 
later part of this section.  
 
5.1.1 Review / Collection of Existing Documents 
 
MWH reviewed the proposal of new pumping station on the left bank of Gomti River at the tail end of 
[...]
3 Electrical & instrumentation cost 206,471,000 
4 Rising main cost 1,225,000 
 Total capital cost 372,532,000 

 
5.2.14 Operation & Maintenance Cost for TSPS at Mastemau 
 

Table 5.23  O & M cost for Mastemau TSPS 
 

Sr. Item Cost (Rs.) 

1 Manpower cost 198,000 
2 Power cost (20 hrs @ Rs. 3.25/kWh) 12,743,000 
3 Diesel cost (4 hrs @ Rs. 34/liter) 7,406,000 
4 Maintenance of civil works @ 1.5 % 2,089,000 
5 Maintenance of M&E works @ 3 % 6,962,000 
6 Maintenance of rising main @ 0.25 % 3,000 
 Total annual O & M cost 29,401,000 

             Power cost depends on peak flow 
 
5.2.15 Land Cost for TSPS at Mastemau 
 
The cost of land required for provision of TSPS at Mastemau STP is included in the total land cost for 
Mastemau STP presented under Chapter 6 of this report. 
 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-1, Feasibility Study for Lucknow City, Part I, Sewerage Scheme

 

5-12 

5.3 ABSTRACT OF CAPITAL COSTS FOR NEW PUMPING STATIONS AND RISING 
MAINS 

 
Table 5.24  Abstract of Capital Costs for New Pumping Stations and Rising Mains 

 
Sr. Item Cost (Rs.) 

1 Rising main for Mohan Meakin PS 13,709,000 
2 MPS at Martinpurwa 200,977,000 
3 TSPS at Mastemau 372,532,000 
 Total capital cost 587,218,000000 



CHAPTER 6 
 

PRELIMINARY DESIGN 
OF 

NEW SEWAGE TREATMENT PLANT 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-1, Feasibility Study for Lucknow City, Part I, Sewerage Scheme

 

6-1 

CHAPTER 6 PRELIMINARY DESIGN OF NEW SEWAGE 
TREATMENT PLANT 

 
6.1 REVIEW / COLLECTION OF EXISTING DOCUMENTS  
 
MWH reviewed the proposal of a new STP at Mastemau under the Master Plan prepared by JICA 
Study Team. 
 
6.2 NEED FOR THE SCHEME 
  
This is one of the key components taken up under priority projects. The sewage from district – IV of 
Cis-Gomti area will be diverted through the proposed relief trunk sewer to proposed pumping station 
at Martinpurwa. This sewage will be lifted along Sultanpur road trunk sewer, through a rising main, to 
the proposed STP at Mastemau.  
 
This STP will treat the sewage to the desired standards and the treated effluent shall be discharged into 
Gomti River adjacent to the site. This treated effluent can also be used for irrigation purposes in the 
adjacent farms. This will also reduce, to a minor extent, further exploitation of the ground water in the 
vicinity. 
 
6.3 MASTER PLAN PROVISIONS 
 
Master Plan has proposed a STP that will cater to the entire flow generated in district – IV. The 
capacity of this plant has been planned as 100 mld in year 2015 and 305 mld in year 2030. 
 
Master Plan recommends UASB with post treatment by aerated lagoon as the preferred treatment 
process based on detailed comparison of various treatment processes. Chlorination is required to meet 
the treated effluent standards published by NRCD. 
 
6.4 SURVEY WORKS EXECUTED 
  
UPJN had initially identified a 110 hectares site for construction of STP, towards south-east of 
Lucknow city in Mastemau village on Sultanpur road.  
 
MWH carried out a reconnaissance survey of the identified site with UPJN officials and JICA Study 
Team. During the visit it was realized that the proposed land is close to the inhabitants of the 
Mastemau village and does not provide adequate buffer for the inhabitants of the village. It was 
suggested, by JICA Study Team, to identify an alternate safe site for this STP. 
 
In order to identify an alternate site, discussions were held with the revenue officials of Mastemau 
village and also with the officials of adjoining village of Bakkas. Based on the discussions and a 
detailed survey, including discussion with the locals, suitable land for this STP was identified. The 
new identified STP site spreads across the villages Mastemau and its adjoining village Bakkas.  
 
The revenue maps of these villages were collected and a composite map was prepared. This composite 
map was used to identify the exact plots. The plot boundary of the proposed STP site was marked by 
MWH team with the composite revenue map. The composite revenue map, with the proposed STP 
boundary was forwarded to the UPJN for further processing.  
 
The proposed STP is also close to the planned extension of Gomti nagar, thus a discussion was held 
with the Lucknow Development Authority officials to incorporate the same in their landuse plan.  
 
(1)  Topographical Survey 
 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-1, Feasibility Study for Lucknow City, Part I, Sewerage Scheme

 

6-2 

Topographical and contour survey was conducted at the identified site. Spot levels were taken by a 
grid of 30 m x 30 m to plot a contour of 1 m interval.  
 
(2)  Geo Technical Survey 
 
Five boreholes, each of 20 m depth, were taken to assess the soil profile at the proposed site. The 
results of this report are used while finalizing the design of STP units. 
 
The details of the borehole are presented in the Table 6.1. 
 

Table 6.1  Details of Boreholes at STP site 
 

Ground Level (RL) Depth of Bore Hole Ground Water Table 
below GL 

111.160 m 20.0 m 2.50 m. 
112.950 m 20.0 m 0.45 m 
111.865 m 20.0 m 0.60 m 
112.525 m 20.0 m 0.70 m 
111.420 m 20.0 m 1.05 m 

 
As per the topographical survey report the GL at the pumping station site varies from 111.16 m to 
112.95 m. The finished ground level (FGL) for the pumping station is taken at 113.25 m. A retaining 
wall is proposed along Gomti River for flood protection. 
 
The ground water table is considered at 113.00 m for structural design. The gross safe bearing capacity 
of soil is considered as 15 tonnes/sqm for structural design. As per the geo technical survey report, raft 
type foundation is provided, for the pumping station.  
 
6.5 DESIGN ENGINEERING WORKS 
  
6.5.1 Design Flow 
 

Table 6.2  Design flow at Mastemau STP 
 

Sr. Parameter 2015 2030 
1 Average flow (mld) 100 305 
 Average flow (m3/hr) 4,167 12,708 

2 Peak factor (as per CPHEEO manual) 2.0 2.0 
3 Peak flow (m3/hr) 8,333 25,416 

 
6.5.2 Raw sewage Characteristics 
 
Raw sewage characteristics differ from one situation to another depending on the level of sanitation, 
water usage, return factor, type of collection system, retention time in conveying system and 
infiltration. UPJN and JICA Study Team have collected a limited number of grab samples for a limited 
period of time (about 4 weeks). The BOD concentration in various nalas varied from 75 to 154 mg/l. 
 
The catchment area of Cis Gomti relief sewer which will bring sewage to the proposed STP at 
Mastemau is densely populated and has over 60% sewer coverage area. The relief sewer will intercept 
sewage flowing through the existing sewerage system in this area along with China bazar nala sewer, 
Pata nala sewer, Wazirganj nala sewer, and Katchehary road sewer apart from the nala tapings. The 
sewage, which is flowing through these sewers, is expected to be having higher concentration than that 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-1, Feasibility Study for Lucknow City, Part I, Sewerage Scheme

 

6-3 

flowing through the nalas presently. The water supply rate considered in the Master Plan at user end is 
also on much higher side hence actual characteristics of the sewage are expected to be medium to 
strong strength. 
 
Based on these facts the wastewater characteristics adopted for design of the proposed STP at 
Mastemau are presented in the Table 6.3. 
 

Table 6.3  Raw Sewage Characteristics 
 

Sr. Parameter Average Value 
1. Minimum temperature, oC 20 
2. pH 6.0 - 8.5 
3. Biochemical oxygen demand (BOD5), mg/l 250 
4. Total suspended solids, mg/l 500 
5. Faecal coliform count, MPN/100ml 2 x 107 

 
6.5.3 Discharge Standards 
 
NRCD has conveyed the recommendations of the expert committee through their DO Letter No. 
A-33013/1/99-NRCD dated 5th October 1999, suggesting that the desired level for faecal coliform in 
treated water should not exceed 1,000 MPN per 100 ml sample irrespective of its mode of disposal in 
river or its use for irrigation to grow either restricted or unrestricted crops. It is also mentioned in 
NRCD guidelines that BOD and TSS concentration shall be less than 30 mg/l and 50 mg/l 
respectively. 
 
The STP has been therefore designed so as to achieve treated wastewater of equal or better quality as 
mention in the Table 6.4 hereunder. 
 

Table 6.4  Treated Wastewater Quality 
 

Sr. Parameter Value (Irrigation 
Field/River) 

1. pH 5.5 – 9.0 
2. Biochemical oxygen demand, mg/l < 30 
2. Total suspended solids, mg/l < 50 

3. Faecal coliform count, MPN/100ml Desired <1,000 
Permissible <10,000 

 
6.5.4 Treatment Scheme 
 
In phase –I, the capacity of STP at Mastemau is 100 mld. As discussed in the earlier section, a terminal 
sewage pumping station (TSPS) is proposed at the STP site, which will lift sewage to the required 
elevation through a rising main. Horizontal type centrifugal pumps are provided in TSPS for pumping 
of sewage to the inlet chamber of STP for further treatment. A detailed schematic flow diagram for the 
proposed STP is presented in drawing no. LKO-LAY-STP-1. 
 
STP at Mastemau will consist of the following units: 
 

1) Inlet chamber 
2) Screen channel 
3) Grit chamber 
4) Division box 
5) Distribution box 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-1, Feasibility Study for Lucknow City, Part I, Sewerage Scheme

 

6-4 

6) UASB reactor 
7) Aerated lagoon 
8) Chlorination system  
9) Sludge pumping station 
10) Filtrate pumping station 
11) Sludge drying beds 
12) Gas holder 
13) Gas utilisation system 
14) Allied buildings 
15) Irrigation canal 

 
The rising main from TSPS will deliver the sewage at the elevated inlet chamber of STP, further 
passing through the screen channel and to the grit chambers. In screen channel, floating matters are 
trapped and removed whereas grit is separated in grit chamber. After screening and grit removal, 
sewage flows into the UASB reactors for biological treatment. The treated wastewater from UASB 
reactors is taken to facultative type of aerated lagoons for further treatment and finally, taken for 
chlorination for further reduction of faecal coliform content in wastewater. Treated water is disposed 
off into Gomti River or alternatively taken for irrigation to villages Mastemau, Bakkas and Chilaula. 
 
The sludge form UASB reactor is taken to sludge drying beds for dewatering before its disposal or its 
use as manure. The biogas generated in the UASB reactor is stored in the gasholder. This biogas is 
utilised for generation of electricity using a pure gas engine. 
 
6.5.5 Unit Description 
 
(1)  Inlet Chamber 
 
An inlet chamber is provided ahead of screen channel to receive the sewage from the TSPS via rising 
main. 
 
(2)  Screen Channel 
 
Screening is an essential step in sewage treatment to remove large size floating materials like rags, 
wooden pieces, plastics, tobacco pouches, etc. which, otherwise would damage pumps and interfere 
with the operation of various treatment units. Screen channel is provided with bars placed across the 
channel to trap the floating material. The spacing of bars is kept depending on the degree of treatment 
required.  
 
Mechanical screens are provided with four units working and two manual screen unit as standby unit. 
The screening process is undertaken by screen consisting of 50 mm x 10 mm thick flats with 6 mm 
clear openings to trap the floating materials. 
 
The mechanically operated screens will be equipped with a mechanism, which will automatically rake 
at a pre-set timer control. The screened material will be collected in a hopper located above the water 
level such that it can be easily collected in a collection cart. 
 
Each of the standby screen channels will have manually cleaned bar screens with bar clearance of 12 
mm. A removable square mesh of 25 mm x 25 mm is provided after 12 mm opening screen to trap any 
floating matters that has escaped. Aluminium gates are provided, with RCC platforms and access 
staircase, for controlling the flow. Hand railing is provided on all platforms. 
 
(3)  Grit Chamber  
 
The screened sewage flows through a grit removal system consisting of mechanical grit removal 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-1, Feasibility Study for Lucknow City, Part I, Sewerage Scheme

 

6-5 

mechanism in two grit chambers. Grit in sewage consists of coarse particles of sand, ash and clinkers, 
eggshells and many inert materials, which are inorganic in nature. Grit is non-putrescible and 
possesses a higher hydraulic subsidence value than organic solids. Hence, it is possible to separate the 
gritty material from organic solids by differential sedimentation in a grit channel. 
 
Grit removal is necessary to protect the moving mechanical equipment and pumps from abrasion and 
abnormal wear and tear. It is separated in a grit chamber with designed detention period. A completely 
automatic grit washing and removal mechanism is provided for removal of grit. Also, a stand-by grit 
channel, having 50 percent capacity, is provided keeping in view the maintenance of mechanical grit 
removal. 
 
(4)  Upflow Anaerobic Sludge Blanket (UASB) Reactor 
 
After screening and grit removal, wastewater flows into UASB reactors for biological treatment. A 
series of reactors are provided with a distribution system to ensure equal distribution of wastewater 
throughout all the reactors. 
 
The development of the UASB reactor dates back to early 1970's. Pre sedimentation, anaerobic 
wastewater treatment and final sedimentation including sludge stabilization are essentially combined 
in one reactor making it most attractive high-rate wastewater treatment option. It produces high value 
by-products viz.: 
 
• Treated wastewater usable for agricultural and gardening purpose or for pisci-culture after a 

simple post treatment 
• Methane enriched biogas having high calorific value is converted into a usable energy resource 

like heat energy, electricity etc., and 
• Mineralised excess sludge produced in UASB reactor for its usage as manure for agricultural 

purpose. 
 
The UASB process initially was developed for the anaerobic treatment of industrial wastewater with a 
moderate to high COD and BOD concentrations. The basic idea is that flocculent or granular sludge 
developed in the reactor depending on the wastewater characteristics and operational parameters will 
tend to settle under gravity when applying moderate upward velocities in the reactor. In this way no 
separate sedimentation basis is necessary. Anaerobic bacteria are developed in the reactor and are kept 
in the biological reaction compartment for sufficient time. Organic compounds present in the 
wastewater are absorbed or adsorbed on the sludge particles in the reaction zone during its passage 
through the sludge bed. There after, organic compounds get anaerobically biodegraded converting it 
into methane-enriched biogas and a small part into the new bacterial mass. Biogas consists of methane 
CH4, carbon dioxide CO2, hydrogen gas H2, hydrogen sulphide H2S and traces of ammonia NH3 and 
nitrogen N2. This biogas can be used as energy source, and is collected in gas collectors for this 
purpose. 
 
A gas, liquid and solids separator (GLSS) is provided below the gas collectors in order to provide an 
opportunity to the sludge particles to which biogas bubbles are attached to lose biogas and settle back 
into the reaction compartment. In between two gas collectors a settling zone is provided where 
virtually, no gas bubbles are present in the liquid. The sludge particles carried along with the 
wastewater flow are settled in the settling zone and slide down into the biological reactor in the 
upward direction. In order to ensure sufficient contact between the incoming wastewater and the 
anaerobic bacterial mass present in the reactor, the wastewater is fed uniformly all over the bottom of 